&° v4100Q B L& L E 4 B 4

MODEL Y4100Q DIESEL ENGINE PARTS CATALOGUE

g ik tr A R 2 F
YANGDONG CO.,LTD.




% & % B

— . AREN EE R S S YA100Q RIS HLE T K T A5
SRR 2. | |
C L ATHERPRARRESR, R Y4100Q BILEMYLAFEARETE I,
SRR SRS, (B T A R B B M T R S SR,
P FTARIBOE, MOHRTR B4, A SR |
= REBHERGIN, TR BT RRE, AR 2 A T
%, BIRHGD A RS AR 2 AL

% #
2002 4% 4 A



EXPLANATION

1. This catalogue is main used for user’s picking up and buying the parts of the
model Yangdong Y4100Q diesel engine and understanding partial structure and as-
sembly relation.

2. In order to meet user’ s different requirements, the assortments of Y4100Q
diesel engine made by our factory will continuously increase, and the structure will
also be improved partially. So the contents of the catalogue may he somewhat not
accordance with the engine you have owned, which will be improved in second edi-
tion. Pardon, before improving will not notify again.

3. In compilation of the catalogue, due to limited time and level, some mistakes

can hardly be avoided, please oblige us with your valuable comments.

Editor
4. 2002.



(=1
.

bR A T o

—_— = b
N = O

1

[F)

14

B #
CONTENTS

PUE B Cylinder Block Assy(—-) ................................................................................................ 1
mﬁggﬁﬁl Cylirider Block Assy(:) ............................................. wesasrenseiseiseresiesirtratsents 4
T E SR Cylinder Head Assy Y
YESEEAT SR, Piston — Connecting Rod Agsy«r = +srsssre srenrssse sosses sormnssissusiinsns i sns son e see e sneeeee§
@%E%B 8% Crankshaft aﬁd Fiywheel Assy; ..................................................................... vaeeeerenes 10
B RER Camshaft Assy «weereeeeeerererees eeererreretrenrr e ————— e e e ereeereeeeeeeteeeereetraitn i abrraes 12
gﬁé"mﬂg Valve Train:ersecceecerererrersnroncanies reeanseteanttanreeananarninnEeaat e s aseRaE s 200 tas see aes sesirnririarnaas 7 14
EN@%{%E’J%?}ETiming Gear Traine ssreceerrrrersrrrsorrsiens T T LI LT LT R RLE LI AL LR 16
MEHESE B Intake and Exhaust Pipe Assy ettt et o et n oot ettt eetansae et aaent s ere e e sttt b e et en e 18
. TH F&‘%%{;ﬁ: Oil Sump e sreeerserrmrreenmr e e 20
. LRI EERB/E Lubricating Oil Filter ««+«trermseeserseremtmntistinti et sttt 22
. WLnhZFE =44 Lubricating Ol Pump «++++csersesrerrrsrernmmamnimnieiiiieateanessinaee i e 24
. BHRLE SR Coooling System Assy(—)erverrerrerrmreronrrnrnnerrrrrtiiiiits s e o 26
. ARG Cooling System Assy(T0)-wrersseesssrretstsssssnsesimnteniiet ittt s 28



15.
16.
17.

18.

z_v/rha{,{*gg EJJjQ Air Cleaner Assv ............................................................................................. 30

LB G SR Electric System Assyr-rrrererrreereeeen e et ee et e e eeeeeeea e s et e e s e an e raaa s e v h s ans 32
PR E{I %55 SR, Fuel System Agsy:-+eeeereooeratrariia P 34
il =k

H 7= M ﬂZ Silencer A&:Sy ...................................................................................................... 36




1. YL E B  Cylinder Block ASsy(—)

FE| B % WoOR M
Ser No. Parts No. g > Name . of Parts Qty Remarks
1 GB898 - 76 Y2H: AM8 x 70 Stud AMS x 70 4
2 | GB119-86 B A12x25 Dowel pin Al12 x25 2
3 | GB898-76 125 AM10 x 45 Stud AMIO x45 5
4 | Y4100Q-01011 | WEWE Jet 1
5 | Y4100Q -01001 | HRBRERH Gasket, gear case o block 1
6 | Y4100Q-02001 | HIBEIEHK Gear case 1
7 Y4100Q — 02016 B EEE R Gasket, automatic injection timer cover 1
8 Y4100Q - 02017 | BRT#ER "Cover, automatic injection timer 1
9 |GB97T-76 HE 8 Washer 8 3
10 |GB21-76 INASFSLIRE M8 x65 Bolt M8 x65 3
11 | GB5782-86 AR MBx16 Bolt M8x16 2
12 | GB21-76 NERER M8 x30 Bolt M8 x30 3
13 GR93 - 87 #HE 8 Spring washer 8 8
14 | GB97-76 i 8 Washer 8 '8
15 |Y4100Q -020i3 | H%E=E Cover, gear case 1
16 |HG4-692-67 | i PG55x80x 12 0il seal PG55x80x 12 1
17 GB6170 - 86 W MIO Hexagon nut M10 5
18 GB93 - 87 $HE 10 Spring washer 10 5
19 | GB97-76 # 10 washer 10 5
20 Y4100Q - 02014 | NRE#RF Gasket, cover to gear case 1
21 GB5783 - 86 124 MI0x25 Bolt MI10 x 25 3
22 | GB93 ~87 #E 10 Spring washer 10 3
23 | Y4100Q - 02002 | WEMERF Gasket, fuel injection pump 1
24 | GB897 - 88 $BiE AM10 x 30 Stud AMI10 x 30 3




1. PLIR 2R

Cylinder Block Assy (—) (%)

(] =] 3
il = 7 b2 FR Name of Parts oo i *
Ser No. Parts No. Qty Remarks
25 GB93 - 87 #BE 10 Spring washer 10 1
26 GB97 -76 HE 10 Washer 10 3
27 | GB6170 - 86 9REE M10 Nut M10 17
28 | Y41000Q 01112 | ArEHARE( ) Main bearing cap( I ) ,front 1
29 | Y4100Q -01101 | BEJEE @15 Plug 915 1
30 Y4100Q - 01115 | FHiAHEE Stud, main bearing cap 10
31 Y4100Q - 01113 | Al hbAR:E (1L 10 V) Main bearing cap( Il . V), middle 3
32 | GB89S - 88 Bt AMS x 16 Stnd, AM8 x 16 2
33 Y4100Q - 01114 | JFEHAE (V) Main bearing cap(V), rear 1
34 GB93 - 87 #HE 10 Spring washer 10 29
35 GB21 -76 B4 M10 x 25 Bolt MI10 x 25 3
36 | Y41000 - 09001 | Lk Connecting plate, oil filter 1
37 | GBR98 - 88 24 AMS x 30 Stud AMS8 x 30 3
38 Y41000Q - 01012 RV CG) Front engine brackei(right) 1
39 Y4100Q - 01004 | HLidligiEssis Gasket, oil filter connecting plate 1
40 YS A4800 -5 - 01500 | ML FE S R 2 TRk Adapter, oil pressure transducer and alarmer 1
41 GR898 - 88 B AMI0 x 55 Stud AM10 x 25 2
42 | GB89S - 88 A AMI0O <75 Stud AM10 x 75 2
43 | Y4100Q ~01103 | EMIEEE 06.7 Plug 6.7 6
44 Y480G - 01104 | BJESE 0932 Plug ©32 4
45 | Y4100Q -01111 | #lik Cylinder block t
46 | Y4100Q - 01102 | EEE Dowel bush 2
47 | Y4100Q - 01003 | KEE Cylinder liner 4
¢ 48 Y4100Q - 01010 | EfKE Seal ring, cylinder liner 8

-2 _



1. LR B (—) Cylinder Block Assy(—)




2. HLA B,

Cylinder Block Assy ()

I3 Y H 5 - . B o 5} i
Ser No. Parts No. 7 & Name of Parts 0ty Remarks
1 Y4100Q - 09004 | ¥LiMHE LMRERSR Gasket ]
2 Y4100Q - 01023 ML R L sh it £ Bush, oil pump drive gear shaft 1
3 Y4100Q - 01200 | J5 L#EHR AIFRARE A4 Side cover, rear and breather assy 1
4 Y4100Q - 01014 | LMZARBH Gaskel, side cover 2
5 GB3452.1-92 OEHE 56 x3.55C Seal“ O "ring 56 x 3. 55G 1
6 Y4100Q - 01101 | X%k Plug 1
7 Y4100Q - 16001 | B&ZT Clutch housing 1
8 GB21 -76 W M12x32 Stud M12 x 32 8
9 GB21 -76 PEAE MI10x 1 %30 Bolt M10 x1 x30 1
10 1GB21-76 B M8 x 16 Bolt M8 x 16 5
i1 Y4100Q - 16002 | HERTIRH Lower cover, cluteh housing 1
12 | GB898 - 88 PEAE AMI2 x 25 Stud AMI2 x 25 4
13 | GBY877.1-88 | MAEFLRMhE FBLOO x 125 % 12F  Seal felt rear end cranks hagt FRI00 % 125 x 12 1
14 | Y4100Q - 01009 | EESRFHH Gasket, clutch houaing 1
15 | YSD490Q - 01105a | BEHE 3 B15 Plug @15 i
16 GR119 - 86 B A12 x 30 Doewl pin A12 x 30 2
17 GB3541 - 83 SRR MI6x1.5 Bolt M16x 1.5 3
18 | GB923 - 88 TREE M8 Cap Nut M8 4
19 | IB982-77 HEHHE 8 Washer 8 8
20 | Y4100Q -01013 | B L 3E MR Side cover, front 1
21 GB3541 - 83 iR MI0x1 Bolt M10 % 1 3
22 GB8YS - 88 P M10 x 1 Sind AMS x 28 4
23 Y4100Q ~ 09005 | HLIHE LR # Cover l
24 GB21 - 76 B M8 x25 Stad M8 x 25 2

-4 -



Cylinder Block Assy( ")

2. HLA B

20




3. Sfits% &%  Cylinder Head Assy
F = B 5 o H & LS.
Ser No. Parts No. & e Name of Parls Qty Remarks
1 |{GB5783-86 M M10 x 25 Bolt M10 x 25 2
2 GB93 - 87 #E 10 Spring washer 10 2
3 Y4100Q - 03012 | EmE Eve plate, rear i
4 |'Y4100Q - 01104 | BiJEEE @32 Plug @32 4
5 Y4100Q - 01002 | Tt (Gasket, cylinder head 1
6 |Y4100Q-01103 | B @24 plug 0924 1
7 Y4100Q - 01006 | SALEEZ 1 Bolt( 11 ) cylider head 10
8 Y4100Q - 01005 | ST M Bolt( 1l Yeylider head 4
9 GB5783 - 86 WEAE M8 x40 Stud M8 x40 8
10 GB93 - 87 g 8 Spring washer 8 -8
11 GB6170 - 86 A M8 Hexagon nut M8 19
12 | Y4100Q - 01007 | AAGEeRie 1 Bolt{ I Yeylider head 4
13 Y4100Q -~ 03002 | il 03544 Oil filler cap assy |
14 Y4100Q - 03300 | KLk BHIBH Cylinder head cover assy 1
15 Y41000Q - 03020 Ey sk S Nut , eylinder head cover 4
16 | Y4100Q - 03021 1§ )y Gasket 4
17 Y4100Q - 03022 | &EE seal cartridge 4
18 1Y4100Q - 03019 | #34: Stud 4
19 | Y4100Q - 03005 | firsks4s ) Gasket, cylinder head cover 1
20 [GB5783 -86 R M10 %25 Bolt M10 x 25 2
21 GB93 - 87 i 10 Spring washer 10 2
22 Y4100Q ~ 03001 | fimH Eye plate, {ront 1
23 | Y4100Q ~01103 | Bif2 2 @24 Plug 324 3
24 |GB21-76 P M8 x 16 Bolt M8 x 16 7
25 {GB93 -387 HE 8 Spring washer 8 7
26 Y4100Q - 0301 1 |aEfE AR Rear cover, cylinder head 1
27 | Y4100Q - 03010 | $lafE s thids Gasket, rear cover 1
28 Y4100Q ~ 03101 | “(HLHE Cylinder head ]

e




3. K% B Cylinder Head Assy




Piston — connecting Rod Assy

B 5

4 WEEEF B

S,Ji f(;. Parts No. # > Name of Parts ﬁQlyﬁ E]'::mariﬁs
1 | Y4100Q - 04001 | HE—ESHF Compression ring( I ) 4
2 |Y4100Q - 04002 | B ESHF Compression ring( I ) 4
3 |Y4100Q - 04102 | WFREIKE Spring, oil scraping ring 4
4 [Y4100Q -04103 | WSO Latch, oil scraping ring 4
5 | Y4100Q - 04101 | MIFA4k 0il scraping ring 4
6  |Y4100Q —04004 | 35 2L Piston pin 4
7 | Y4100Q - 04005 | 5% Piston 4
8 | Y4100Q - 04201 | EATHE Bushing, connecting rod 4
9 | Y4100Q -04202 | #EFFiE ~ Connecting rod body 4
10 | Y4100Q - 04003 | iE+TH0ED Bearing, connecting rod 8
11 |Y4100Q - 04204 | FEATHRAE Bolt, connecting rod 8
12 [Y4100Q - 04203 | #HT 5 Connecting rod cap 4
13 |GB893.1-86 LA BRI 35 Cirelip for hole 35 8




4, JEEEF AR Piston - conne




5. HiHh e B

Crankshaft — flywheel Assy

= - l4a v

S{i l?o. %larts 1\1%0. # w Name of Parts ﬁQtyﬁ ima;f;
1 |YSD4100Q - 05004 | IR Cranking jaw crankshaft 1
2 | Y4100Q - 05005 | phiah st V - belt pulley, crankshaft I
3 |Y4100Q - 05004 | Tyt Oil retainer, front 1
4 |Y4100Q -05003 | pidd Cranishatt 1
5 | Y4100Q -01017 | RiEFHAT R Bottom half, front and rear main bearing 2
6 |Y4100Q -01618 HE ERAT R Bottom half, middle main bearing 2
7  |GB/T276 -94 #h& 6203 ~Z Ball bearing 6203 ~Z 1
8 GB119 - 86 B4 BiOx24 Dowel pin B10 x 24 1
9 Y4100Q - 05101 | K% Flywheel 1
10 | Y4100Q - 05002 | K BEE#E Bolt, flywheel 6
11 |Y480Q -60 - 18001a| B &ra8 [E £ {44k Set screw press, press clutch 6
12 | Y4100Q -05102 | kiikE Ring gear 1
13 |Y4100Q - 01008 | g4 A Thrust plate 4
14 | Y4100Q - 01016 | HElEHA LR Top half, middle main bearing 3
15 |Y41000-01015 | G EMA LR Top half, front and rear main bearing 2
16 |GB1096 -76 T8 A10 x 60 Key A10 x 60 1




Crankshaff — flywheel Assy

%,

T R )

S.

- 11 =



6. 1 e g

Camshaft Assy

¥ 7 i= ¥ B T

SJ:r NJo. E/?arts Ni). % i Name of Parts é}é{(‘)t; l[fifimalfi}
I Y4100Q -~ 01026 | Fyéehbdrg () Bushing (1) camshaft | i AlSaZoCu - 08A ()
2 Y41000Q - 06001 | Y46 %H) Camshalt !
3 Y4100Q - 01025 | MAEHEE (D) Bushing( I ) camshaft f B 20806 -6 - 3
4 GB1096 - 76 I A8 x 22 Key A8 x22 1
5 GB93 - 87 i 8 Spring washer 8 2
6 | GB21-76 B4 M8 x 25 Bolt M8 x 25 2
7 YSD490Q - 02012 | t5¥5 it E Baffle, idler gear l
8 GB93 - 87 i 12 Spring washer 12 ]
9 GB5783 - 86 FEASKIREE M12 x 32 Bolt MI2 x32 I
10 | Y4100Q - 02010 | f¥shiEfEg Thrast plate, camshaft 1
11 [ Y4100Q 01024 | (dEHiE#( 1) Bushing( 1), camshsft 1 i AlSiZoCu - 0BACHIH)




6. "M S AL Camshaft Assy

1T



7. BEES ¥l  Valve Train

FS5 & 5 ' W B .G
Ser No. Parts No. # ﬁ{ Name of Parts Qty Remarks
1 Y4100Q ~ 03206 J& i Bh A Rear bracket, rocker arm shaft 1
2 GB894.2 - 86 HAMERE 20 Circlip, for hole 20 2
3 Y4100Q - 03205 | #E Washer 8
4 | Y4100Q-03208 | SIVBEHE Bushing, rocker arm 8
5 Y4100Q - 03203 | KIEE Rocker arm 8
6 - | Y4100Q -03207 | IBEE Rocker arm shaft bracket 4
7 Y4100Q - 03204 | BRI Spring, rocker arm shaft 3
8 | Y4100Q -06003 | “UITHEFF Push rod 8
9 Y4100Q-06002 | TR Tappet 8
10 | Y4100Q -03015 |* HEXCH] Exhaust valve 4
11 | Y4100Q -03104 | HESITHEE Seat insert, exhaust valve 4
12 Y4100Q - 03007 | SiT4h%E Valve spring outer 8
13 | Y4100Q -03017 | iP5 Valve spring inner 8
14 Y4100Q - 03009 | ST L Top seat valve spring g
15 | Y4100Q -03008 | Sk Collets, valve 16
16 | Y4100Q - 03014 | #HSI) Inlet valve 4
17 | Y4100Q -03103 | #KITE Seat insert, inlet valve 4
18 |Y4100Q -03102 | KI1BE Guide valve 8
19 | Y4100Q - 03202 | RUHIBIEH AR Front bracket, rocker arm shsft 1
20 | Y4100Q -03211 | &EH Rocker arm shaft 1
21 | Y4100Q - 03212 | BUEE 615 Plug @15 2
22 Y4100Q - 03201 | SITHEBRIARARET Adjusting screw, rocker arm 8
23 | GB171-86 S8R M8 x 1 Nut M8 x 1 8
24 | GB898 - 88 BEEE AMS x 60 Stud AMS8 x 60 2

1 A4



7. B2 MM Valve Train

- 15 =



8. EHMfA®BEIRS Timing ‘Gear Train

75 &5 % Name of Parts L o
Ser No. Parts No. Qty Remarks

1 |GB30-76 82 M6x16 Bolt M6 x 16 6

2  |GB93-87 BE 6 Spring Washer 6 6

3 | Y4100Q - 02100 | BEMhRHT RS SR Injdetion - advomee device 1

4 |Y4100Q - 02003 | MEMFR 5 Fuei injection pump drive gear 1

5. |GB21-76 MERE M12 x 32 Bolt M12x22 1

6 |GB93-87 HE 12 Spring Washer 12 1

7 |YSD490Q - 02012 | {EthEEH4ME Baffle, idler gear 1

8 |Y4100Q-02000 | myIERT %8 Timing gear, crankshaft !

9  |Y4100Q 02201 | 5% Idler gear 1

10 | Y4100Q - 02007 ﬁﬁ%m Shsft, idler gear I

11 |Y4100Q - 02202 | Wi E Bushing, idler gear 1

12 {Y4100Q - 02011 | (Y& HhiERTE %S Gear, camshaft 1

- 16 -



Timing Gear Train

8. EM A RREINRL

- 17 =



9. HHE B

Intake — Exhaust Pipe Assy

e . PR
S}i f;. %Iarts 1:;. K # Name of Parts ﬁQtyﬁE gﬁmarf;
1 Y4100Q - 08001 | HES% Exhaust manifold 1
2 |GB5783-86 B2 M10 x 25 Bolt M10 x 25 2
3 GB93 - 87 ¥ 10 Washer 10 | 2
4 |GB898 - 88 B AMS x 28 Stud AMS x 28 8
5 |GB89S -88 $BAE AMS x 45 Stud AMS x 45 4
6  1Y4100Q -03002 | #HESEHH Gasket, intake manifold 4
7 | Y4100Q - 07001 | #SE Intake , manifold 1
8  |Y4100Q -07003 | MSiEGHK Gasket, intake connectint pipe 1
9 |GB97-76 #E 8 Washer 8 2
10 |GB21-76 BB 8 x 25 Bolt 8 x 25 2
11 |GB898 - 88 B2KE AMS x 16 Stud AMS8 x 16 4
12 | Y4100Q - 03006 ﬁlﬁ%"%ﬂ}# Gasket, exhaust manifold 4

- 18 -



9, HHEX W BN, Intake — Exhaust Pipe Assy

- 10 _



10. WEFRIHF  Oil Sump

Sj—i I\J‘i. %arts Ii. _ & # Name of Parts ﬁQtYE Eimali
1 |Y4100Q -01019 | ERHA Gasket, oil sump 1
2 1Y4100Q - 01700 | MEFHREMH 0il sump weld assy 1
3  |{GB97-76 | 8 8 Washer 8 29
4 |GBR93-87 HE 8 Spring washer 8 29
5 |cB21-76 24 M8x16 ‘Bolt M8 x 16 12
6 |Y480G-01703a | MHISRE Drain piug 1
7 | Y480G -01704a | thE 18 Copper washer 18 . 1
8 GB51 -76 1R M8 Nut 8 17
9  |Y4100Q -01601 | WRE®R Dipstick tube 1
10 | Y4100Q - 01400 | fihdRR48HH4: 1

Dipstick assy

- ) -



10. WJK5E#H M4 Oil Sump

- 2] -



11. PLihEE 28 %44  Lubricating Oil Filter

F 5 B 5 ' w B T G O
Ser No. Parts No. : & i Name of Part§ - Qty Remarks
1 J1012H - 007 WE Screw 1
2 J1012H - 008 | Washer 1
3 JiI012H - 023 REWRERA Pressure regulating washer, by - pass valve 1
4 . | J1012H - 005 FHRE Spring of by — pass valve 1
5 J1012H - 006 -2 | #A%K By — pass ball valve 1
6 J1012H - 015 (512 Valve seat 1
7 JI012H - 006 -2 | #8k By — pass ball valve 1
§ J1012H - 015 FER Regulating valve 1
9 J1012H - 017 A ERE Spring regulating valve 1
10 | J1012H -019 VA R 55 3 TR R Sealing ring 1
11 | J1012H - 020 PR % Cover 1
12 | J1012H - 021 B 43 5 Set nut 1
13 J1012H - 018 RS Pressure regulating screw 1
14 |J1012H-013 | & Clamp cover filter element |
15 Ji012H - 011 AT R E Seal washer 1
16 | JI012H - 012 PSR Spring - seat 1
17 J1012H - 014 ER#RE Spring 1
18 | Ji012H - 200 FeAE R Filter shell assy 1
19 J1012H - 020 YEAERMA Filier element assy 1
20 | J1012H - 010 NG R G Seal ring 1
21 | J1012H - 009 Jogr gk dlis Seal ring ]
22 PLHHEE SR A Gasket 1
23 | J1012H-00-004 | 3EME Oil filter head t
24 [ JIOI2H - 003 i Seal ring I
25 J1012H - 002 i Washer i
26 | J1012H - 001 RN Screw, pull rad 1

<y



Lubricating Qil Filter

11. HLH I8 75 % 56 14

©2
21
20
19



12. VL ZE I 4  Lubricating Oil Pump

5 S = ToH
Ser No. Parts No. # > Name of Parts ﬁzQtyE gimarfs
1 Y4100Q - 09140 | IEREEH Screen weld assy 1
2 Y4100Q - 09103 | HEHRA Casing, oil collector and screen 1
3 Y4100Q - 09101 | RbE 0il suction pipe 1
4 Y4100Q - 09106 | MBIHEHH Shaft, driven gear 1
5 Y4100Q - 09108 | HLIMEME Pump body 1
6 | YA100Q -09104 | 4L#: Gasket 1
7 Y4100Q) - 09110 | FEaHEIAH Drive shaft assy 1
8 Y4100Q 09109 | MBI Drive gear 1
9 GB119 86 - 8 Adx22 Pin A4 x 22 1
10 | Y4100Q -09107 | Ml Pump cover 1
11 | Y4100Q -09121 | FiE Lead sheath 1
12 | Y4100Q - 09122 | HHE1EEAT Middle connect rod 1
13 | GB119-86 4§ B4x16 Pin B4 x 16 1
14 | Y4100Q -09102 | f&shisieH Helical gear with shaft 1
15 . | Y4100Q -09105 | #A%H R Adjusting shim 1
16 | GB119-86 # A5x12 Pin A5 x 12 2
17 | Y4100Q - 09400 | HLFEHHmE S 4 0il outlet pipe assy 1
18 | GB5783 - 86 S M8 x 22 Boit M8 x 22 2
19 GB93 - 87 g 8 Spring washer 8 8
20 | Y4100Q -09002 | #Kik Gaskel 2
21 | GBS782 - 86 U8 M8 x 60 Bolt M8 x 60 4

24 _



ELubricating Oil Pump

12, AL 2R &6 4

4

21

\.va‘s

2N

20

N

7

‘w\...

V%

18

—~ 75



13. BHIHFR(—)

Cooling System Assy ()

F5 : 53 : A BT
S:r I\?() I—farts N:). i P Name of Parts §XQty} ;{'in;arks

1 GB819 - 76 85T M8 x 12 Scre M8 x 12 2 o

2 Y4100Q - 11108 | 7KHEFAR Back plate, water pump 1

3 Y4100Q - 11107 Hy Gasket, water pump 1

4 Y4100Q - 11105 | KEHEMIE Impeller water pump 1

5 YSD490Q - 111104 | 7R3 EAL Water sealing assy 1

6 Y4100Q - 11106 | 7KZE4) Shaft, water pump i

7 Y4100Q - 11103 KIEAR Housing, water pump i

8 GB/T216 - 94 BhR 6203 -Z Ball hearing 6203 - Z 2

9 Y4100Q - 11104 | F/KFRE Spacer {

10 | Y4100Q - 11109 | 7KZEEEH Frange 1

I3 Y4100Q - 11102 | 7KIEEHH YV — belt pully, water pump I

i2 | GB12732 -1996 | KU AV1I7 x 1135 Fan belt AV17 x 1135 t

13 GB52 ~76 AR M12x1.25 Hexagon water nut M12 x 1, 25 i

14 GBY3 - 87 e 12 Spring waler 12 !

15 GB97 -76 HWE 12 Washer 12 !

16 | CB5783 -86 et M8 x 18 Bolt M8 x 18 4

17 Y4100Q - 11003 | U FEF Fan assy |

18 | Y41000Q - 11001 | /DMERE Rubber hose 1

19 | GBS66 - 83 A RCEE IR B31 - 40 Claip rudder hose B31 - 40 2

20 | GB1152-79 FMASER R M6 Grease nipple M6 |

21 GB1099 - 76 A S x 7.5 %19 Woodroff key 5 x7.5 %19 1

- 26 --



13. WM ES (—)  Cooling System Assy (— )

_ 97 _



4. RERGE(Z)

Cooling System Assy ()

5 B 5 ¥} A M
Ser No. Parts No. 4 # Name of Paits Qty Remarks
1 Y4100Q - 03016 | {IRERIZAREH Gasket, front cover 1
2 Y4100Q - 11304 | fEBATHAR Frint cover, cylinder head 1
3 YSD4100Q - 11310 | 7K 5 /8% 22 Water temperature induction plug 1
4 GB97 -76 i Washer 8 2
5 GB93 - 87 e Spring washer 8 2
6 |GB21-76 - B8 M8 x45 Bolt M8 x 45 2
7 GB21 -76 B M8 x25 Bolt M8 x 25 2
8 GB93 - 87 % 38 Spring washer 2
9 GB97 - 76 e 8 Washer 8 2
10 | Y4100Q - 11302 | FiEBFHELH Gasket, thermostat cover 1
11 | YSD4100Q - 11320 | M&SRIAERRS Wax thermostat 1
12 | YSD490Q -1 -01001 | RS F/KEE Adapter, by - pass tube 1
13 YSD490Q -7 - 11410 | BRIKFF X4 Cock assy, by — pass water 1
14 |GB21-76 12 M8 x50 Bolt M8 x 50 2
15 |GB97-176 #E 8 Washer 8 2
16 GB93 - 87 HE 3 Spring washer 8 1
17 1Y4100Q - 11301 | WiBass Thermostat cover 1
18 | Y4100Q - 11305 | 4EEHE Seal ring 1
19 | Y485Q-16-01301 | 7KRRIRAEFF Control rod, cock assy 1
20 | Y4100Q - 01301 | ZKERRIEFCH# Surport of control rod 1
21 Y4850 - 16 - 01303 E{.E{ZFBUKREEU& Water drain cork 1
22 | GB91-86 H 2.5x20 Pin 2.5 x20 1
23 | Y4100Q - 01303 | #E Protect sleeve 1
24 | GB30-76 B M6x16 bolt M6 x 16 2
25 GB93 - 87 #®HE o6 Spring washer 6 S 2

- 28 -




Cooling System Assy(—.)

)

—_—

14. BHERSG (C

14

19
0

15

@0/

2
24
23

v .,.
= e Il _ @
\VO ~ ?
n\hw\\ \\".)
A G

- 29 _



15. =/ BEHEHA S Air Cleaer Assy
=] ' 3 = -
Sji IE. EPlarts Nj%o # 2 Neme of Parts %&Qtjﬂ‘ fﬁimar{ki;,
1 GB62 - 88 BRI EEE M8 Wing nut M8 1
2 | 2007 - 000t B Air cleaner cover 1
3 2007 - 1000 TR Paper air filtering element 1
4 2007 - 3000 SR Casing assy i
5 2001 - 5002 BE R Lock bolt 1
6 GB51 - 66 FEG MR Nut M8 1
7 2007 - 5001 aiti Hoop i

- 30 -



15. =S EIE AL Air Cleaer Assy

- 3] =



16. X AL B  Electric Systen Assy

F 5 A 5 % R Name of Parts ﬁ H LS
Ser No. Parts No. Qty - Remarks

1 GB21-76 B4 M8 x25 Bolt M8 x25 1

2 Y4100Q - 12003 | SylinEse Adjusting plate, generator 1

3 Y4100Q - 17100 | &l - Generator 1

4 GB97-76 HhiE 8 Washer 8 3

5 GBS%3 - 87 3 38 Spring washer 8 3

6 |GB51-76 B M8 Thin hexagon nut M8 3

7 |GB21-76 $Ef M10x 125 Bolt M10 x 125 1

8 Y4100Q ~ 12400 | REILZREEHE Generator bracket weld assy [

9 |cB21-76 A M8 x 45  Bolt M8 x45 i

10 |GB97-76 #HE 10 Washer 10 1

11 GB93 - 87 #HE 10 Spring washer 10 1

12 | GB51-176 i M10 : Thin hexagon M10 1

13 | GB21-76 P M8 x 85 Bolt M8 x 85 |

14 | Y4100Q - 12300 | #EBhBL Starter 1

15 |GB52-76 84 10 Thin hexagon M10 2

16 | GB93 -87 #E 12 Spring Washer 12 2

17 | GB898 - 88 B AMI2x25 Stud AM12 x 125 2

- 32 -



16. HL = 2 &0 LA

Electric Systen Assy

17

- 33 -




17. BAW R 45 6 B

Fuel Systen Assy

F 5 5 % Name of Parts ¥ OB Mo
Ser No. Parts No. Qty Remarks

1 | Y41000 - 10600 | “ewhigigas Fuel filter 4
2 Y4100Q - 10900 | HHEE 750 Fuel pipe 750 i
3 ﬁﬁﬂiﬂf’% Fuel pipe 1
4 Y4100Q - 10800 | Him®E 750 Fuel pipe 450 1
5 Y4100Q - 10730 | HEME JeqmH High pressure fuel pipe clamp 1
6 Y4100Q - 10110 | MII1FH Speed cotrol lever 1
7 | Y4100Q - 10001 | HEMiEk Fuel inlet adaptor 1
8 EmhE Fuel transfer pamp 1
9 | Y4100Q-10100 | WEWE Fuel injection purap 1

10 Y4100Q ~ 10200 | HEMEH MG High pressure fuel pipe clamp unite 1
11 | Y4100Q - 10712 | T IRT ki High prseeire fule pipe clamp liower 2
12 [ Y4100Q - 10711 | B Rubber clampling piece 4
13 Y4100Q - 10713 THE I et High pressire fule pipe clamp up 2
14 | Y4100Q ~ 10400 | WEHES A& Fuel injector leak — off pipe assy 1
15 | Y4100Q - 10300 | ®Euhas Fuel injector 4
16 | Y4100Q - 10003 | WAL EMEE Single cylinder high pressure fuel pipe clamp 1
17 it Fuel pipe 1
18 ST Fuel tank i

- 34 -




17. BRI A% B AL Fuel Systen Assy




18. M s L Silencer Assy

= FYI—— TR

SE‘ 1:7:). [flarts Ii. # e Name of Parts ﬁQtygg gima:l—(z
1 YSD4100Q 13003 | IEFEHESE Admission pipe silencer ]
2 YSD4100Q - 13100 | JHAMRERIESH Silencer body assy 1
3 YSD4100Q - 13001 | THFES Silencer pipe £

- 36 -





